Redivac
Print Page

Print Page

Spare Parts

View Images

Spare Parts

Spare Parts for Iseki Vacuum Systems

DWG No.

1

DESCRIPTION

WYE BODY

STOCK CODE No.

A1000025

ORDER QUANTITY

Select this product  

Amount required  


Spare for Iseki Vacuum Sewers

2

M8 x 25 SS HEX HEAD BOLT

AM825SSS

 

Select this product  

Amount required  


Spare Parts for Iseki Vacuum Sewerage Systems

3

M8 SS SPRING WASHER

AM8SSS

 

Select this product  

Amount required  


Spare Parts for Iseki Vacuum Sewer Systems

4

SEAT PRESSURE PLATE

A3000034

 

Select this product  

Amount required  


Spares for Iseki Vacuum Sewers

5

VALVE SEAT

A3000032

 

Select this product  

Amount required  


Spare Parts for Vacuum Sewrage System

6

PLUNGER

A3000030

 

Select this product  

Amount required  


Spares for Vacuum Sewer Systems

7

SHAFT

A3000035

 

Select this product  

Amount required  


Spare Parts for Iseki Vacuum Sewerage System

8

M12 ST/ST FLAT WASHER

AM12SSW

 

Select this product  

Amount required  


Spares for Vacuum Fluid System

9

CHECK VALVE COVER

A3000036

 

Select this product  

Amount required  


Spare Parts for Vacuum Sewer System

10

UMBRELLA

A3000042

 

Select this product  

Amount required  


Spare Parts

11

SHAFT SEAL 15 X 26 X 78

A4000095

 

Select this product  

Amount required  


Spare Parts

12

M4 X 7 SS PH HD SCREWS

AM47SSS

 

Select this product  

Amount required  


Spare Parts

13

M4 SS SPRING WASHER

AM4SSW

 

Select this product  

Amount required  


Spare Parts

14

BEARING

A3000031

 

Select this product  

Amount required  


Spare Parts

15

SEALING PLATE

A3000038

 

Select this product  

Amount required  


Spare Parts

16

M3 x 10 ST/ST PAN HD SCREWS

AM310SSS

 

Select this product  

Amount required  


Spare Parts

17

M3 ST/ST SPRING WASHERS

AM3SSW

 

Select this product  

Amount required  


Spare Parts

18

O RING FOR LOWER HOUSING

A4000094

 

Select this product  

Amount required  


Spare Parts

19

LOWER HOUSING

A1000027

 

Select this product  

Amount required  


Spare Parts

20

PISTON PLATE

A3000037

 

Select this product  

Amount required  


Spare Parts

21

DIAPHRAGM CUP

A3000033

 

Select this product  

Amount required  


Spare Parts

22

ROLLING DIAPHRAGM

A2000028

 

Select this product  

Amount required  


Spare Parts

23

MAIN VALVE SPRING

AMVSPRING

 

Select this product  

Amount required  


Spare Parts

24

O RING VALVE BODY 155

A4000093

 

Select this product  

Amount required  


Spare Parts

25

VALVE VEE CLAMP

A4000098Q

 

Select this product  

Amount required  


Spare Parts

26

BONNET

A2000029

 

Select this product  

Amount required  


Spare Parts

27

MAGNET BOX

A3000069

 

Select this product  

Amount required  


Spare Parts

28

M3 X 10 ST/ST CSK HD SCREWS

AM310CSK

 

Select this product  

Amount required  


Spare Parts

29

M3 NYLOC ST/ST NUTS

AM3SSN

 

Select this product  

Amount required  


Spare Parts

30

M3 ST/ST FLAT WASHERS

AM3SSFW

 

Select this product  

Amount required  


Spare Parts

31

MAGNET

A4000096

 

Select this product  

Amount required  


Spare Parts

32

COUNTER COVER

A3000070

 

Select this product  

Amount required  


Spare Parts

33

M3 X 12 ST/ST PAN HD SCREWS

AM312SSS

 

Select this product  

Amount required  


Spare Parts

34

M2.5 X 12 ST/ST PAN HD SCREW

AM212SSS

 

Select this product  

Amount required  


Spare Parts

35

M3 X 16 ST/ST PAN HD SCREWS

AM315SSS

 

Select this product  

Amount required  


Spare Parts

36

COUNTER GASKET

A3000071

 

Select this product  

Amount required  


Spare Parts

37

COUNTER

A4000101

 

Select this product  

Amount required  


Spare Parts

38

BREATHER TEE (METRIC)

A3000117

 

Select this product  

Amount required  


Spare Parts

38

BREATHER TEE (IMPERIAL)

A3000115

 

Select this product  

Amount required  


Spare Parts

39

O RING FOR CONTROLLER

A4000092

 

Select this product  

Amount required  


Spare Parts

40

CUP FOR VALVE DIAPHRAGM

A4000011

 

Select this product  

Amount required  


Spare Parts

41

VALVE DIAPHRAGM

A3000048

 

Select this product  

Amount required  


Spare Parts

42

SHAFT END SEAL

A4000013

 

Select this product  

Amount required  


Spare Parts

43

PART NOT AVAILABLE SEPERATELY

n/a

 

Select this product  

Amount required  


Spare Parts

44

TOP STOP

A3000065

 

Select this product  

Amount required  


Spare Parts

45

UPPER BODY/BODY GASKET

A3000066

 

Select this product  

Amount required  


Spare Parts

46

UPPER BODY

A2000056

 

Select this product  

Amount required  


Spare Parts

47

SENSOR PLUNGER

A3000060

 

Select this product  

Amount required  


Spare Parts

48

SUPPRESSOR DIAPHRAGM

A3000021

 

Select this product  

Amount required  


Spare Parts

49

SENSOR CONNECTION

A3000005

 

Select this product  

Amount required  


Spare Parts

50

PUSHBUTTON SPRING

A4000017

 

Select this product  

Amount required  


Spare Parts

51

PUSH BUTTON

A3000007

 

Select this product  

Amount required  


Spare Parts

52

PUSH BUTTON COVER

A3000020

 

Select this product  

Amount required  


Spare Parts

53

SENSOR DIAPHRAGM

A3000022

 

Select this product  

Amount required  


Spare Parts

54

CUP FOR SENSOR DIAPHRAGM

A4000012

 

Select this product  

Amount required  


Spare Parts

55

CONTROLLOR TOP

A2000001

 

Select this product  

Amount required  


Spare Parts

56

M5 X 35 16MM THD SS BOLT

AM535SS

 

Select this product  

Amount required  


Spare Parts

57

M5 FLAT SS WASHER

AM5SSW

 

Select this product  

Amount required  


Spare Parts

58

M4 X 16SS PH SCREW

AM4SSS

 

Select this product  

Amount required  


Spare Parts

59

UMBRELLA PLATE

A4000040

 

Select this product  

Amount required  


Spare Parts

60

PUSHBUTTON PLATE

A3000008

 

Select this product  

Amount required  


Spare Parts

61

M3 X 8 ST/ST PAN HD SCREWS

AM38SSS

 

Select this product  

Amount required  


Spare Parts

62

M5 X 100 15MM THD HEX SS BOLT WITH 4MM HEXAGON WRENCH

AM595SS

 

Select this product  

Amount required  


Spare Parts

63

FLIP FLOP COMPLETE

NEW/FLOP

 

Select this product  

Amount required  


Spare Parts

64

M2.5 x 5 ST/ST PAN HD SCREW

AM24SSS

 

Select this product  

Amount required  


Spare Parts

65

BODY

A2000055

 

Select this product  

Amount required  


Spare Parts

66

CONTROLLER VALVE SPRING

A4000016

 

Select this product  

Amount required  


Spare Parts

67

M8 X 16 SS HEX BOLT

AM816SSS

 

Select this product  

Amount required  


Spare Parts

68

M6 X 100MM THD BOLT

AMM6

 

Select this product  

Amount required  


Spare Parts

69

BODY/SEAL SUPPORT GASKET

A3000067

 

Select this product  

Amount required  


Spare Parts

70

CONTROLLER VEE CLAMP

A4000097Q

 

Select this product  

Amount required  


Spare Parts

71

SEAL SUPPORT

A3000057

 

Select this product  

Amount required  


Spare Parts

72

SEAL SUPPORT BASE GASKET

A3000068

 

Select this product  

Amount required  


Spare Parts

73

CONTROLLER SHAFT

A3000059

 

Select this product  

Amount required  


Spare Parts

74

M5 NYLOC SS NUT

AM5SSN

 

Select this product  

Amount required  


Spare Parts

75

CONTROLLER FACE SEAL/WIPER

A3000019

 

Select this product  

Amount required  


Spare Parts

76

CONTROLLER BASE AND PLUGS

A3000058

 

Select this product  

Amount required  


Spare Parts

77

NEEDLE VALVE O RING 1.42

A4000102

 

Select this product  

Amount required  


Spare Parts

78

M8 SS FLAT WASHER

AM8SSW

 

Select this product  

Amount required  


Spare Parts

79

M6 NYLOC NUT

AM6SSN

 

Select this product  

Amount required  


Spare Parts

80

PRESSURE PLATE

A4000074

 

Select this product  

Amount required  


Spare Parts

81

1MTR LENGTHS OF TUBE

ATUBING

 

Select this product  

Amount required  


Spare Parts

82

M2.5 ST/ST SPRING WASHERS

AM2SSW

 

Select this product  

Amount required  


Spare Parts

83

CHECK VALVE HOUSING (IN)

A3000039IN

 

Select this product  

Amount required  


Spare Parts

83

CHECK VALVE HOUSING (OUT)

A3000039OUT

 

Select this product  

Amount required  


Spare Parts

84

BREATHER CAP

SET 2

 

Select this product  

Amount required  


Spare Parts

86

NEEDLE VALVE PIN COMPLETE WITH O RING

A3000062

 

Select this product  

Amount required  


Spare Parts

87

CHECK VALVE HOUSING GASKET

A4000041

 

Select this product  

Amount required  


Spare Parts

88

SENSOR CAP (METRIC)

ACAP107

 

Select this product  

Amount required  


Spare Parts

88

SENSOR CAP (METRIC)

ACAP107

 

Select this product  

Amount required  


Spare Parts

89

SENSOR CAP (IMPERIAL)

ACAP105

 

Select this product  

Amount required  


Spare Parts

89

HOSE CLIP

A4000099

 

Select this product  

Amount required  


Spare Parts

90

BREATHER SCREEN

A4000100

 

Select this product  

Amount required  


Spare Parts

0

NO HUB 90MM COUPLING

NO HUB

 

Select this product  

Amount required  


Spare Parts

0

CHECK VALVE COMPLETE

SET 3

 

Select this product  

Amount required  


Spare Parts

NEW CONTROLLER UNIT COMPLETE

CONT-1

 

Select this product  

Amount required  


Spare Parts

0

INTERFACE VALVE INC. CONTROLLER (METRIC)

5INT20MMV

 

Select this product  

Amount required  


Spare Parts

0

INTERFACE VALVE INC. CONTROLLER (IMPERIAL)

1INT20MMV

 

Select this product  

Amount required  


Spare Parts

CONTROLLER SERVICE KIT

CONTSK

 

Select this product  

Amount required  


Spare Parts

0

VALVE SERVICE KIT

VALVESK

 

Select this product  

Amount required  


 


 

Your details please...

Please supply us with your contact details and we will contact you to discuss your requirements.

 

 

Contact Name

Country

Company Name

Telephone No.

Your Email Address

Type of Company